BRIGGS s STRATTON PROSERIES

®

Air Compressor
[llustrated Parts List

Questions? Help is just a moment away!

Vous avez des questions? Vous n'avez pas besoin d'aller
loin pour trouver de ['aide!

Preguntas? La ayuda es justa un momento lejos!
Call: Helpline 74 1
Appelez: Ligne d'assistance 0 0 0
Llame: Linea Directa
1-800-743-4115 M-F 8-5 CT
BRIGGSandSTRATTON.COM

|1I I1I I1|I1Jl L .. a1 | ,"_;. rl b
: -ngl':.'"-]'_'"t' N
LD A T
wocnes ¢\
i % iy il

|
e

|
-,
— =
-

BRIGGS & STRATTON POWER PRODUCTS GROUP, LLC
JEFFERSON, WISCONSIN, U.S.A.

Manual No. 203721A Revision - (01/21/2008)




EXPLODED VIEW

Copyright © 2008 Briggs & Stratton Power Products Group, LLC. All rights reserved. No part of this material may be

reproduced or transmitted in any form by any means without the express written permission of Briggs & Stratton Power

Products Group, LLC.

2

BRIGGSandSTRATTON.COM



PARTS LIST

Item Part #

199175GS
200699GS

201389GS
200697GS
201390GS

200698GS
201382GS
201400GS

*

*

200702GS
200686GS
200538GS
201398GS
200537GS
201061GS
201062GS

200696GS
201401GS

*

201402GS
201405GS
201404GS

201060GS
201064GS

200677GS
201420GS
201403GS

*

200695GS
200693GS

Description

DECAL, Hot Surface
SCREW, M8 x 45
CONVEYOR, Air

PPHMS, 5 x 12

PLATE, Filter

ELEMENT, Filtering
FILTER, Intake

PPHMS, 4 x 18

GASKET

KIT, Valve Plate Set

ASSY, Pump

HHCS, M8 x 25

WASHER, M8, Shakeproof, Int
WASHER

FLYWHEEL

OIL LEVEL SIGHT GLASS
DECAL, Warning, Hot Muffler
PLUG, Breather Pipe
DECAL, Warning, Fuel Vapors
WHEEL

PIN, Wheel

NUT Lock M6

GUARD, Belt

PLATE

WASHER, M5

SCREW, Self Threading, M5 x 14
SPACER

SPACER

CONNECTOR, Elbow
HHCS, M10 x 45
ACCELERATOR, Pneumatic
VALVE, Auto Unloading
HHCS, M8 x 45

COUPLER, Quick Gonnect
GUAGE, Pressure

PLATE

HHCS, M8 x 16

SHCS, M6 x 16

PULLEY

BELT

Item Part #

44 =

42 *

43 =

44 =

45 201063GS
46 199173GS
47 201413GS
48 200535GS
49 199739GS
50 200775GS
51 200536GS
52 201409GS
53 192310GS

54  201419GS

5 *
57 *
58 200675GS
59 201411GS
60 201408GS

62 *
63 201418GS
64 201417GS
65 201414GS
66 201416GS
67 201415GS
900 §

Parts Not lllustrated
203721GS
200774GS
201770GS
203245GS
BB3061BGS

Description

WASHER

HHCS, 5/16 x 25

WASHER

SCREW

INFEED TUBE

DECAL, Warning

ASSY, Pressure Reducer

DECAL, Warning

DECAL, Tank Drain

DECAL, Starting Instructions

DECAL, Warning, Moving Parts

CLAMP, Belt Guard

KIT, Vibration Mount (Includes Qty
of 2)

CONNECTOR, Elbow

WASHER, M6

WASHER, M10

NUT, M10

TAP, Discharge

HANDLE, Rubber

FITTING, Hose Tail

NUT, M8 with Washer

CLAMP, Hose

HOSE

FITTING, Hose Tail

VALVE, Safety

ADAPTER

GUAGE, Pressure

ENGINE

MANUAL, Operator’s
DECAL, Unloader Valve
OIL, Compressor

KIT, Decal, Srv

OIL BOTTLE, 180z Engine

§ - Contact Engine Manufacturer

* - ltems without part numbers are common fasteners and
can be found at your local hardware store.



